ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 26

824 MHz / 1.AMHz / 64QAM 824 MHz / 3MHz / 64QAM

m = m i
Ref Level 30.00 GBm  Offset 1100 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
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CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 823.5161 MHz 14,59 dbm ndB down 1.3504 WHz ML 1 524 6553 MHz 17.73 dBm ndB down 3.033 MHz
TL 1 823.3267 MHz -11.91 dém ndg 26.00 dB T 1 822.5075 MHz -7.59 dBm ndg
T2 i 824.6881 MHz -11.84 dém q factor 605.8 T2 i 825.54D5 MHz -7.49 dém q factor
L JU ] - L JU ]

824 MHz / 5MHz / 64QAM 824 MHz / 10MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.40 dBm Mi[1] 17.63 dBm
. 523.79000 MHZ - 822.9010 MHz
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CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 823.79 MHz 14.40 dbm nd@ down 4,835 MHz [ 1 £22.901 Mz 17.63 dem nd@ down 9.63 MHz
T 1 821,572 MHz -12,73 dem nd8 26,00 d8 T 1 £19.065 MHZ -8,17 dem nd8 26,00 d8
T2 1 826.507 MHz -12.73 dbm q factor 166.9 T2 1 £26.805 MHz -7.29 dbm q factor 83.7

824 MHz / 15MHz / 64QAM N/A

Ref Level 30.00 Geém  Offset 11.00 b e RBW 300 khz

le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 17K Max
M1[1] 15.33 dBm)|
621.9320 MHz
2
2 T ndB 26.00 dB
0d b At e byt M g A A o 14.356000000 MHz|
o N ‘il
10 df L

i
" it My Aty

-0 dag
43
dBm
-50
-60 di
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 821.932 MHz 15.33 dém nd@ down 14356 MHz
T 1 816.777 MHz -13.10 dam nds 26,00 d8
T2 1 831.133 MHz -13.80 dBm q factor 57.3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26

824 MHz / 1.4AMHz / 256QAM

824 MHz / 3MHz / 256QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp ko att ande SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.04 dBm mi1] 14.76 dBm
2 823.89930 MHz - . 822.81920 MHz
ndB 26.00 dB ¥ ndB 26.00 dB
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CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 823.8993 MHz 13.04 dbm ndB down 13147 WHz ML 1 6226192 MHz 14.76 dBm ndB down 3.033 MHz
TL 1 823.3455 MHz -12.68 dém ndg 26.00 dB T 1 22,4595 MHz -11,12 dBm ndg
T2 i 824.6601 MHz -12.64 dém q factor 626.7 T2 i 8254925 MHz 11,48 dém q factor
L JU -

824 MHz / 5MHz / 256QAM

824 MHz / 10MHz / 256QAM

2 im =
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 0B = RBW 300 kHz
fo ALt 30de 8WT 1ms & VBW 300 kHz Mode Sweep o Att a0 dB SWT 1ms & VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count_100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.87 dBm Mi[1] 14.83 dBm
823.95000 MHz 827.6160 MHz
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CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 823.95 MHz 13.67 dém ndp down 4,865 MHz Ml i 627.616 MHz 14.83 dém ndp down 9,63 MHz
TL 1 821,622 MHz -13.02 dem nd8 26.00 d& 1 1 £19.125 MHz -12,30 dem nd8 26,00 d8
T2 i 826.488 MHz -12.20 dém q factor 166.4 T2 i 628,855 MHz 11,13 dém q factor 4.2

824 MHz / 15MHz / 256QAM

N/A

m 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 300 kHz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 17K Max
M1[1] 12.83 dBm)|
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CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 826.458 MHz 12.63 dém ndp down 14,356 biHz
T 1 816.837 MHz -14.04 dam nds 26.00 d8
T2 1 831.193 MHz -11.89 dBm q factor 57.6
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

Occupied Bandwidth

LTE Band 26 : 99%0OBW(MHz)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
824 MHz 1.10 1.09 2.73 2.75 4.49 4.49 9.11 9.01 | 13.42 | 13.45 - -
Mode LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824 MHz 1.09 1.09 2.73 2.73 4.49 451 9.05 9.03 | 13.48 | 13.45 - -

Page Number : Al12-8 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26

824 MHz / 1.4MHz /| QPSK

824 MHz / 1.4AMHz / 16QAM

m 2 m 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.00 & & RBW 30 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att 30dE BWT  11ms @ VBW 100 kHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.90 dBm Mi[1] 15.92 dem
. M 524.00000 MHZ - . 82450630 MHZ
N g B 1.102097902 MHz 1. oce Bw 1.099300699 MHz
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CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 624.0 Mz 16.90 dém [ 1 £24.5063 MHz 15.92 dem
T 1 823.44895 MHz 9.5 dam oce Bw 1.102097902 MHz T 1 823.45455 MHZ 7.92 darm oce Bw 1.099300699 MHz
T2 1 824.55105 MHz 7.94 dBm T2 1 B24.553B5 MHz 6.08 dBm
L JU J - L JU -

824 MHz / 3MHz / QPSK

824 MHz / 3MHz / 16QAM
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Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
EEEY 18.52 dBm [EEEY 17.39 dBm
M1 24.77920 M 25.7 W
= : . T S 2 733360730 it = o 2751340751 Mbs
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60 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz Cl 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 24.7792 MHz 18.52 dom [ 1 625.2268 MHZ 17.39 dem
T 1 822.62737 MHz 12.01 d8m oce Bw 2.733266733 MHZ T 1 822.52138 MHZ 11,73 dam oce Bw 2751248751 MHz
T2 1 825.36064 MHz 12.19 dBm T2 1 B25.37263 MHz 10.94 dBm
trum & 2 5 v & 2
Ref Level Offset 11.00 d& RBW 100 kHz Ref Level 00 dBm  Offset 11.00 dB & RBW 100 kHz
o At SWT 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 16.56 dBm Mi[1] 15.88 dBm
. e 824.54500 MHZ - . B25.56B00 MHZ
e v +.495504496 MHZ - ) owcEw ¥ +.495504496 MHZ
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CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 824.848 MHz 16.56 dom [ 1 B25.868 MRz 15.88 dem
T 1 821.74225 MHz 11.51 dam oce Bw 4,495504496 MHZ T 1 821.75225 MHZ 10,44 dam oce Bw 4,495504496 MHZ
T2 1 826.23776 MHz 10.18 dBm T2 1 B26.24775 MHz 11.02 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 26

824 MHz / 10MHz / QPSK

824 MHz / 10MHz / 16QAM

ctrum = =
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 24.82 dBim) Mi[1] 17.54 dém
. 20,3640 MHZ - M1 823.4410 MHz
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CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
M1 1 820.364 MHz 24.82 dBm M1 1 B23.441 MHz 17.54 dBm
T 1 919.3447 MHz 14.54 dBm Oce Bw 9.110869111 MHz T 1 £19.5045 MHz 10.92 dém Oce Bw 9.010989011 MHz
T2 1 828.4555 MHz 13.74 dbm T2 1 826.5155 MHz 11.67 dom
L JL ] L L JU ] L
Spectrum 2 im 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 17.26 dBm Mi[1] 15.88 dBm
. 1 3.6040 MHZ - . 825.1990 MHz
T o AT et O 13.426573427 MHz o O 13456543457 MHZ
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CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 825.604 MHz 17.26 dém [ 1 B25.199 Mz 15.88 dem
T 1 817.3167 MHz 10.84 d8m 0cc Bw 13.426573427 MHZ T 1 £17,2867 MHZ 11,42 dem 0cc Bw 13.456543457 MHZ
T2 1 830.7433 MHz 10.44 dém T2 1 £30.7433 MHz .43 dbm
L JL ] L JU ] L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 26

824 MHz / 1.4AMHz / 64QAM

824 MHz / 3MHz / 64QAM

= =
.00 GBm _ Offset 11.00 dB @ RBW 30 khz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
08 SWT  11lms @ VBW 100 kHz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.56 dBm Mi[1] 16.78 dBm
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CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 823.5832 MHz 14.56 dom [ 1 £22.8432 MHZ 16.78 dem
T 1 823.45455 MHz 8.55 dam oce Bw 1.099300699 MHz T 1 82252737 MHZ 10,11 dam oce Bw 2.733266733 MHZ
T2 1 824.55385 MHz 7.36 dBm T2 1 B25.36064 MHz 8.92 dBm
L JU ] e L JU ] ) vo

824 MHz / 5SMHz / 64QAM

824 MHz / 10MHz / 64QAM

ctrum 2 2
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.85 dBm Mi[1] 16.30 dBm
. 57601800 MHZ - - B19.8240 MHz
N oce Bw +.495504496 MHz IR YO NP 3. P 9.050949051 MHZ]
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40 dBmv -40 dBm:
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CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 826.018 MHz 15.85 dém [ 1 £19.624 Mz 16.30 dem
T 1 821.75225 MHz 9.40 dam oce Bw 4,495504496 MHZ T 1 819,4845 MHZ 10,15 dam oce Bw 9.050949051 MHz
T2 1 826.24775 MHz 8.39 dBm T2 1 B2B.5355 MHz 8.56 dBm
L JU ] e L JU ] e

824 MHz / 15MHz / 64QAM

N/A

3
Ref Level 30.00 dBm Offset 11.00 dB & RBW 300 kHz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 19k Max
M1[1] 14.88 dBm)|
. 3330 MHZ,
- . occ Bw ' 13.486513487 MHz
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CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 821.333 MHz 14.88 dom
T 1 817.2857 MHz 10.38 dam oce Bw 13.485513487 MHZ
T2 1 830.7732 MHz 10.57 dBm
L JL ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26

824 MHz / 1.4AMHz / 256QAM

824 MHz / 3MHz / 256QAM

m 2 m 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 12.47 dBm Mi[1] 15.58 dBm
. 82438040 MHZ - 825.08490 MHZ
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CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 824.3804 MHz 12.47 dom [ 1 625,084 MHZ 15.58 dem
T 1 823.45455 MHz 6.34 dam oce Bw 1.093706294 MHz T 1 822.53936 MHZ 7.71 dam oce Bw 2.733266733 MHZ
T2 1 824.54825 MHz 5.36 dBm T2 1 B25.37263 MHz 7.34 dBm
L JU ] e L JU e

824 MHz / 5MHz / 256QAM

824 MHz / 10MHz / 256QAM

il m il
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 12.47 dBm mi1] 14.55 dBm
. 38100 MHz - 825.0790 MHz
oce Bw +.5154B4515 MHz oce Bw : 9.030969031 MHZ]
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CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 823.381 MHz 12.47 dom [ 1 £25.078 Mz 14.55 dem
T 1 821.74225 MHz 5.72 dam oce Bw 4.5154B4515 MHZ T 1 819.5045 MHZ .17 dBm oce Bw 9.030960031 MHz
T2 1 826.25774 MHz 5.60 dBm T2 1 B2B.5355 MHz 10.15 dBm
L JU ] L JU e

824 MHz /15MHz / 256QAM

N/A

trum & 2
Ref Level 00 dBm  Offset 11.00 d& RBW 300 kHz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 17K Max
mi1] 13.40 dBm
. ] 824.7490 MHz
T occBw 13456543457 MHZ
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CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 824.748 NMHz 13.40 dém
T 1 817.2857 MHz 8.41 dam oce Bw 13.456543457 MHZ
T2 1 830.7433 MHz 7.61 dBm
L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

824 MHz / QPSK

824 MHz / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 621.80951 MHz -56.29 dBm -43.29 dB 30.000 MHz 814.000 MHz 100.000 kHz 637.63552 MHz -56.22 dBm -43,22 dB
849,000 MHz 1.000 GHz 100.000 kHz 918.38756 MHz -55,97 dBm -42,97 dB 849,000 MHz 1,000 GHz 100.000 kHz 881.03373 MHz -55.98 dBm -42,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49588 GHz -45.05 dBm -32.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64559 GHz -45.24 dBm -32.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -41.07 dBm -28.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -41,00 dBm -28.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35366 GHz -41.90 dBm -28.90 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35166 GHz -41.85 dBm -28.85 dB
( ) J 7 ] w6
Date: 22.DEC.2023 1S 20 15:

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

824 MHz / QPSK

824 MHz / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 624.55334 MHz -56.35 dBm -43.35 dB 30.000 MHz 814.000 MHz 100.000 kHz 813.19155 MHz -56.32 dBém -43,32 dB
849,000 MHz 1.000 GHz 100.000 kHz 892.42854 MHz =-56.06 dBm -43,06 dB 849,000 MHz 1,000 GHz 100.000 kHz 939.66792 MHz -55.93 dBm -42,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64359 GHz -45.30 dBm -32.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.92877 GHz -45.47 dBm -32.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -40.97 dBm -27.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91226 GHz -40,91 dBm -27.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35416 GHz -41.85 dBm -28.85 db 7.000 GHz 9,000 GHz 1.000 MHz 7.32117 GHz -42.01 dBm -29.01 dB&
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15:41

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-13 of 15




ssamonias. FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26 / 15MHz

N/A

824 MHz / QPSK

N/A

Sp

rum

Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
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30.000 MHz B814.000 MH2 100.000 kHz B813.82851 MHz -54.81 dBm -41,81 dB
849,000 MHz 1,000 GHz 100.000 kHz 997.62294 MHz -55.75 dBm -42,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97426 GHz -45.46 dBm -32.46 d&
3.000 GHz 7.000 GHz 1.000 MHz 5.89689 GHz -40.98 dBm -27.98 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34716 GHz -41.98 dBm -28.98 dB
m
L I\ J [ ) b
Date: 22.DEC.2023 15:43:09
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2803B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit

Temperature Voltage BW 15MHz 2.5ppm

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032
40 Normal Voltage 0.0034
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0040
0 Normal Voltage 0.0033

PASS
-10 Normal Voltage 0.0012
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0027

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-150of 15
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.36 6.38 6.52 6.84 PASS
TEL : 886-3-327-3456 Page Number : A13-1 of 25

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 38/ 20MHz / QPSK LTE Band 38/ 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
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‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2160 dbm 26,33 dbm 6.34 da 2.55 d 4.4 db 5.36 db 5.97 db Trace 1 [ 21.00 dBm 28,49 dbm 7.4 da 3.07 d8 5.16 dB 6.38 da 7.07 da
L it ] (] L it ] (I

LTE Band 38 / 20MHz / 64QAM LTE Band 38 / 20MHz / 256QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
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Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 20,60 dBm 26,69 dBm 7.73 di 3.16 dB 5.30 db 6.52 db 7.16 db Trace 1 [ 18.66 dbm  27.27 dbm 8.32 di 3.33d8 5.54 db 6.04 di 7.65 d
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.92 4.83 9.75 9.71 | 14.26 | 14.26 | 18.74 | 18.70

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.88 4.89 9.83 9.83 | 1450 | 14.26 | 18.90 | 18.74

Page Number : A13-3 of 25
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LTE Band 38

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

(Specrum T 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.57 dBm mi1] 15.93 dBm
2 s 9442100 GHZ] - 9449100 GHz
T ndB 26.00 dB - ndB 26.00 dB
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.594421 GHz 16.57 dbm ndB down 3,525 WHz ML 1 2.534491 GHz 15.93 dBm ndB down
TL 1 2,592572 GHz -9.07 dBm ndg 26.00 dB T 1 2.592612 GHz -9.94 dBm ndg
T2 i 2,597498 GHz -0.63 dém q factor 526.8 T2 i 2.557448 Ghz -9.59 dém q factor

l JU J

- JU

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum - um -
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.5946% GHz 18.51 dém nd@ down 9,75 Wiz [ 2.502742 GHz 17.63 dem nd@ down 9,71 Wiz
T 1 2,590125 GHz -6.90 dBm nd8 26,00 d8 T 1 2,500165 GHz -10,95 dem nd8 26,00 d8
T2 1 2,509875 GHz -10.14 dbm q factor 266.1 T2 1 2509875 GHz -6.02 dom q factor 267.0

l JU J

- JU

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum - um -
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0de SWT 1ms @ VBW 1MHz Mode Sweep
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(@ 19k Max [0 15k Max
[EEEY 16.97 dBm GHEY
2.5976670 GHZ
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/
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.597667 GHz 16.97 dém nd@ down 14.266 MHz [ 1 2509555 GHz 15.96 dem nd@ down 14.266 MHz
T 1 2587927 GHz -7.01 dsm nds 26,00 d8 T 1 2.587837 GHz -11.85 dam nds 26,00 d8
T2 1 2602193 GHz ~-7.17 dém q factor 182.1 T2 1 2.602103 GHz -12.05 dBm q factor 182.2

- JU
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 38

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum 2 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz  Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.13 dBm Mi[1] 14.40 dBm
2 2.6031120 GHz - . 2.5094060 Gz
ndB 26.00 dB it ndB 26.00 dB
10 Syt e g R N sl 1B.741000000 MHz 10 A il R -NY‘”«‘%!"UM“H"‘J"'N 1B.701000000 MHz
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2603112 GHz 16.13 dbm ndB down 16,741 WHz ML 1 2.589408 GHz 14.49 dem ndB down 16.701 WHz
TL 1 2,585649 GHz -10.38 dém ndg 26,00 dB T 1 2,585649 GHz -9.18 dBm ndg 26,00 dB
T2 i 2604391 GHz -10.62 dém q factor 138.9 T2 i 2.604351 GHz -9.88 dém q factor 138.5
L JU J - L JU J -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum - um -
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
I Mi[1] 14.98 dBm) M1[1] 17.70 dBm
. 2.59301200 GHz - 11 2.5931220 GHZ]
nds 26.00 dB | nds . 26.00 dB
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,593012 GHz 14.98 dom nd@ down 4,885 MHz [ 2.503122 GHz 17.70 dem nd@ down 9.63 MHz
T 1 2,592532 GHz -12,20 dBm nd8 26,00 d8 T 1 2,500105 GHz -9.16 dem nd8 26,00 d8
T2 1 2.507418 GHz -9.39 dbm q factor 530.8 T2 1 2509935 GHz -8.25 dbm q factor 263.8
L JU ) L L JU ) L

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum - um -
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
™mM1[1] 15.49 dBm)| M1[1]
2.5981170 GHZ]
2 M A
2 '”Q.L 26.00 dB) =@ ndn T .
10 L MR i Aol A r.\.-h‘?p,\.,m\n.\ 14.505000000 MHz 10 Pt 1t 0 A o B 18.901000000 MHz
J Q factar \ 179.1 f Qlfactar | 137.7)
o TJ‘ H 0 dé: | T
104 - KH -10 di T “
e i = T il v ey
gl bty Ml b i, SR
-200cBn I
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,598117 GHz 15.43 dom nd@ down 14,505 MHz [ 1 2.601953 GHz 15.29 dem nd@ down 18,501 MHz
T 1 2,587747 GHz -7.92 dam nds 26,00 d8 T 1 2585529 GHz -7.27 dam nds 26,00 d8
T2 1 2602253 GHz -15.95 dBm q factor 179.1 T2 1 2.604431 GHz -12.70 dBm q factor 137.7
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 38

Middle Channel / 5MHz / 256 QAM Middle Channel / 10MHz / 256QAM

i i
Ref Level 30.00 GBm  Offset 12 20 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.05 dBm mi1] 15.94 dBm
2 113100 GHz - " 2.5986960 GHz
ndB 26.00 dB ndB 1 26.00 dB
- DB A fm e +.895000000 MHZ| o sty LM A sl M Bl Mt A 9.830000000 MH|
e s 5204 10 ? tactor 2644
0 de: - ;
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| e 20 | } IM'Y hh W o 4
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i S b LA [T TR YN
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60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.594131 GHz 13.05 dbm ndB down 7,695 MHz ML 1 2.5398696 GHz 15.94 dem ndB down 9,63 MHz
TL 1 2,592562 GHz -12.34 dBm ndg 26.00 dB T 1 2.580025 GHz -3.20 dbm ndg 26.00 dB
T2 i 2,597458 GHz -13.64 dém q factor 526.6 T2 i 2.550855 GHz -10.59 dém q factor 264.4

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

2 2
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.53 dBm Mi[1] 13.29 dem
. 2.6009940 GHZ] - 2.5944010 GHZ]
nds 26.00 dB G nds 26.00 dB
sedn it e o Lttt s L B Al 1 - 14266000000 MHz o N 2:1:'“ . 18.741000000 MHz
w00 i i iy 1025 0 e Ll i T 1504
/
o 0 d8:
[ ¥ [
10 '3 | -10 B i;
-20 J‘ Tt }'”lW' | i l"l” JﬁL -20 MI
i, Mgy Al wa A
| e W R o gt 1A bt
éﬂ‘ﬁh“ s b i VS
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.600992 Gz 13.53 dém nd@ down 14.266 MHz [ 2.504401 GHz 12.29 dem nd@ down 18,741 MHz
T 1 2,587927 GHz -13.72 dBm nd8 26,00 d8 T 1 2,585649 GHz -15,99 dem nd8 26,00 d8
T2 1 2.602193 GHz -7.84 dbm q factor 182.3 T2 2.604381 GHz -14.76 dém q factor 136.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

Occupied Bandwidth

LTE Band 38 : 99%0BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.48 9.05 9.07 | 13.45 | 1345 | 17.86 | 17.82

Mode LTE Band 38 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 4.48 9.05 9.03 | 13.48 | 1345 | 17.82 | 17.94

Page Number : A13-7 of 25
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LTE Band 38
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

2 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.87 dBm mi1] 15.57 dBm
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.594021 GHz 15.87 dbm ML 1 2.53531 Ghz 15.57 dem
TL 1 2,5927423 GHz 11.16 dém Occ Bw 4.495504496 MHz T 1 2.5827522 GHz 10.51 dBm Occ Bw 4.485514486 MHz
T2 i 25972378 GHz .98 dem T2 i 2.5872378 GHz 7.81 dém

¢ )jd J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
(=)

[@

Ref Level 30.00 Gém  Offset 12,20 db e RBW 300 khz RefLevel 30.00 dBm  Offset 12,20 OB e RBW 300 kHz

o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
CHEY 17.0% dBm Y 17.67 dBm
. M 2.5978570 GHZ] - 1 2.5927820 GHZ]
= " 1 PeR B 2 9.050949051 MHZ| < 1 Oce, By . 9.070929071 MHZ|
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CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.597857 GHz 17.94 dom [ 1 2.502782 GHz 17.67 dem
T 1 25004845 GHz 11,72 dBm 0cc Bw 9.050949051 MHz T 1 2,5905045 GHz 12,21 dem 0cc Bw 9.070929071 MHz
T2 1 2,5095355 GHz 11.93 dbm T2 1 2.5085754 GHz 10.62 dam
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Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Ref Level 30.00 Gém  Offset 12,20 db e RBW 300 khz

RefLevel 30.00 dBm  Offset 12,20 OB e RBW 300 kHz

fo ALt 30 de SWT 1ms @ VBW 1MHz Mode Sweep o At a0 dB BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
M1[1] 17.50 dBm)| M1[1] 16.06 dBmy
2 " 2.6011440 GHz . " 2.5999150 GHz
= . Occ Bw 13.456543457 MHZ < N Occ Bw 13.456543457 MHZ
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CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.601144 GHz 17.50 dém [ 1 2509915 GHz 16.06 dem
T 1 2.5882867 GHz 11.27 dam oce Bw 13.456543457 MHZ T 1 2.5882867 GHz 10,41 dam oce Bw 13.456543457 MHZ
T2 1 26017433 GHz 10.26 dBm T2 1 2.6017433 GHz 9.45 dBm
L JU J - L JU -
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LTE Band 38
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

2 2
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
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CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
M1 1 2601194 GHz 14.98 dém M1 1 2.598876 GHz 14.96 dBm
T 1 25861289 GHz 10.35 dBm Oce Bw 17.882137862 MHz T 1 2,5861209 GHz 7.99 dBm Oce Bw 17.822177822 MHz
T2 1 2,603991 GHz 10.06 dbm T2 1 2.603951 GHz .78 dbm
L JU ) L JU ) L
2 2
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.75 dBm mi1] 17.81 dem
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CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,59506 GHz 15.75 dém [ 1 2.508676 GHz 17.81 dém
T 1 2,5927622 GHz 8,83 dBm 0cc Bw 4495504496 MHz T 1 2,5004845 GHz 11,01 dem 0cc Bw 9.050949051 MHz
T2 1 2,5072577 GHz 9.23 dbm T2 1 2.5095355 GHz 11.25 dém

l JU J

¢ )jd J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectum ) = e =
Ref Level 30.00 dém Offset 12,20 dé & RBW 300 kHz Ref Level 30.00 dém Offset 12.20 dB & RBW 300 kHz
fo ALt 30 de SWT 1ms @ VBW 1MHz Mode Sweep o At a0 dB BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max (@ 10k Max
M1[1] 15.51 dBm)| M1[1] 15.70 dBmy|
- o 2.5098150 GHz . . 2.6010340 GHZ
Occ BT 15486513487 MHz occevy 17.822177622 MHz
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.599616 GHz 15.51 dém [ 1 2.601034 GHz 15.70 dem
T 1 2.5882567 GHz 7.05 darm oce Bw 13.485513487 MHZ T 1 25851289 GHz 9.25 dBim oce Bw 17.822177822 MHZ
T2 1 26017433 GHz 10.60 dBm T2 1 2.603951 GHz 9.77 dBm
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LTE Band 38

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

2 2
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 12.57 dBm Mi[1] 16.67 dBm
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CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
M1 1 2.5954 GHz 12.57 dém M1 1 2.598057 GHz 16.67 dBm
T 1 2,5927622 GHz 6.47 dBm Oce Bw 4485514486 MHz T 1 25005045 GHz 9.11 dBm Oce Bw 9.030969031 MHz
T2 1 2,5072478 GHz 7.08 dm T2 1 2.5095355 GHz .50 dbm
L JL ] L JU ] L
2 2
Ref Level 30.00 cBm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 13.07 dBm Mi[1] 12.93 deém
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- occ Bw 13.456543457 MHz - M1 occ Bw 17.942057942 MHz
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CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
ype | Ref | Tre ~value -value unction unction Resul ype | Ref | Tre -value ~value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML T 2.601693 GHz 13.07 dém [ 1 2.500564 GHz 12.93 dem
T 1 2,5882867 GHz 6,71 dBm 0cc Bw 13.456543457 MHz T 1 2,586049 GHz 7,23 dem 0cc Bw 17.942057942 MHZ
T2 1 2.6017433 GHz .07 dom T2 1 2.603981 GHz 6.46 dbm
L JL ] L JU ] L
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Conducted Band Edge

LTE Band 38 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PASS A 20 th‘n‘P' SPURIPLIS _LINE_ABS PASS
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Start 2.545 GHz 10005 pts Stop 2.575 GHz | (|l Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2:56394 GHz -31.62 dBm -6.62 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61968 GHz 23.10 dbrm -6.90 de
2.564 GHz 2.565 GHz 1.000 MHz 2.56483 GHz -20.54 dém -16.54 dB 2.620 GHz 2.621 GHz 100,000 kHz 2 62002 GHe 1106 dBm 106 d8
2.565 GHz 2.569 GHz 1.000 MHz 256896 GHz -19.57 dém -9.57 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62106 GHz -18.24 dBm -8.24 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -12.83 dBm -2.83 dB 5 655 GHe 2896 GHz 1,000 Mz 262582 GHz 2075 dBm 1678 dB
2.570 GHz 2.575 GHz 100,000 kHz 2.57035 GHz 23.35 dBém -6.65 dB 5.626 GHz 5845 GHz 1.000 MHz 552765 GHe ~30.67 cbm 587 db
Y
i ) e il (| 0

Lowest Band Edge / Full RB Highest Band Edge / Full RB
m [%] Spectrum

Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHNEKABS PABS
d 3 3 ABS sPURIOUS INE_ABS PASS
on dhlpe_$PURIOUS LINE ABS BABS
10 dBm
odp }
-10 dem

SPUR lljU‘: LINE_ABS

-30 dem lll"
ok " I | .‘...‘m.mmmmw

_40 dBm "%‘h Huln.l.uiﬂ RO e

-50 dBm -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56381 GHz -30.44 dBm -5.44 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61567 GHz 8.74 dbm -21.26 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56486 GHz -28.49 dBm -15.49 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -19.25 dBm -9.25 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -21.81 dém -11.61 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62115 GHz -20.61 dBm -10.81 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56957 GHz -20.82 dBm -10.82 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62507 GHz ~28.28 dBm -15.28 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57439 GHz 8.38 dBm -21.62 di .66 GHz 2.645 GHz 1,000 MHz 2.62686 GHz 3042 dbm 542 dp
]" T

11:00:38
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LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS A 20 th‘.‘P' SPURIPUS _LINE_ABS PASS
10 dBm l 10 dBm
ode t‘ 0 dem i
-10 dem . j \ -10 dBm J i
SPURIDUS_LINE_ABS 20 dém [
-30 dem "
" TN FVRT LTI oy ‘.‘ i T TRV A R
-50 dem
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2.56400 GHz -31.69 dBm -6.68 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 22.23 dBm —7.77 de
2.564 GHz 2.565 GHz 1.000 MHz 2.56487 GHz -28.69 dém -15.09 dB 2620 GHz 2621 GHe 100,000 kHz 2 62000 GHe 1231 dm 231 ds
2.565 GHz 2.569 GHz 1.000 MHz 256892 GHz -20.36 dém -10.36 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -19.72 dem -9.72 db
2.569 GHz 2570 GHz 100,000 kHz 2.56595 GHz -12.51 dém 2.625 Gz 2.626 GHz 1,000 MHz 2.62536 GHz -30.32 dBm -17.32 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57035 GHz 22.30 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62761 GHz -32.14 dBm -7.14 dB

]" 1

10:59:46

i (|

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum [a

Spectrur

Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr

Limit §heck PARS | SPURIGHE CHAEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm 10 dBm

ot WehaATI

0 db | i 4B 1
-10 dem f 10 dBm \

SPURIOUS_LINE_ABS 20 dem |
-30 dBm W 30 dem
4 A T PRI ORI R

-40 dBm Abini o st m _—
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56394 GHz -31.01 dBm -6.01 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61884 GHz 7.68 dBm -22.32 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56478 GHz -28.59 dBm -15.59 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62005 GHz -20.84 dBm -10.84 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56891 GHz -20.18 dBm -10.18 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62116 GHz -20.01 dBm -10.01 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56959 GHz -20.97 dBm -10.57 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62520 GHz ~58.01 dBm -15.91 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57378 GHz 7.24 dBm -22.76 dB 2.626 GHz 2.645 GHz 1,000 MHz 2.62656 GHz -32.14 dBm -7.14 dB
\
] I r3
i1 11:03:14
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LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
o0 thJH BPURIOUS ) INE_ABS PABS " 20 th‘.‘P' SPURIQUS _LINE_ABS PASS
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ode ‘l 0 dBm J
-10 dem . -10 dBm l \
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-50 dem
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.545 GHz £.504 GHz 1.000 tiHz 2:56306 GHz -31.62 dBm -6.62 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61960 GHz 21.60 dbrm -5.40 de
2.564 Gz 2.565 GHz 1.000 MHz 2.56489 GHz -28.96 dBm -15.96 dB 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -13.04 dBm -3.04 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56876 GHz -20.68 d&m -10.68 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62109 GHz -19.07 dbm -9.07 db
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -15.44 dBm 2.625 Gz 2.626 GHz 1,000 MHz 2.62518 GHz -30.19 dBm -17.19 d8
2.570 GHz 2.575 GHz 100.000 kHz 2.57034 GHz 21.36 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62640 GHz -32.08 dBm -7.08 dB
i Y

i (|

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum o

Spectrur

Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm 10 dBm—-—
o {f Uil cem 1\
-10 dem ] I 10 dBm l
SPURIDUS_LINE_ABS -20 dem

[
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40l ikttt gl _40 dBm TN P RAPPY TP \a
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56383 GHz -30.72 dBm -5.72 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61851 GHz 7.52 dBm -22.48 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56497 GHz -28.59 dBm -15.59 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -20.22 dBm -10.22 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -20.30 dBm -10.30 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62124 GHz -20.34 dbm -10.34 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56959 GHz -21.58 dBm -11.58 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62502 GHz -29.00 dBm -16.00 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57048 GHz 7.40 dBm -22.60 di 2.626 GHz 2.645 GHz 1,000 MHz 2.62642 GHz -31.22 dBm -6.22 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 38 / 5MHz / 256 QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] o
Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
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2.545 GHz 2.564 GHz 1.000 MHz 256398 GHz -34.63 d8m -5.63 d8 2,615 GHz 2.620 GHz 100.000 kHz 261966 GHz 18.08 dBm -11.92 de
2.564 GHz 2.565 GHz 1.000 MHz 2.56452 GHz -32.47 dém -19.47 db 2.620 GHz 2.621 GHz 100.000 kHz 262001 GHz -17.33 dBm -7.33 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56872 GHz -24.20 dBm -14.20 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -23.51 dBm -13.51 d8
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -17.94 dém -7.54 dB 5 655 GHe 3 696 GH2 1,000 Mz 2.69505 GHz 33,61 dBm 20 61 dB
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2:545 GHz 2.564 GHz 1.000 MHz 2.56308 GHz -34.46 dBm -9.46 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61713 GHz 5.58 dBm ~24.02 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56472 GHz -29.80 dém -16.80 d 2.620 GHz 2.621 GHz 100.000 kHz 2,62000 GHz -21.21 dBm -11.21 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56891 GHz -20.34 dém -10.34 dg 2.621 GHz 2.625 GHz 1,000 MHz 2.62117 GHz -20.42 dbm -10.42 db
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -22.98 dém -12.38 dB 5 525 CH= 2896 GHz 1,000 MHz 5 62501 CHe 3175 dBm 1875 d
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2546 GHz £.500 GHz 1.000 MHz 2.56936 GHz =32,37 dbm -7.37 db 2,610 GHz 2.620 GHz 100.000 kHz 261895 GHz 5.57 dBm -24.43 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56273 GHz -26.61 dém -13.61 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62004 GHz -23.03 dBm -13.03 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56850 GHz -24.32 dém -14.32 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62113 GHz -23.44 dBm -13.44 d&
2,569 GHz 2.570 GHz 200.000 kHz 2.56999 GHz -23.72 dém -13.72 dB 5 655 GHe 3,630 GH2 1,000 Mz 2.69796 GHz 55,35 dbm 1235 a8
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2.545 GHz 2.560 GHz 1.000 MHz 2.56000 GHz -32.56 dBm -7.56 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61869 GHz 4.45 dBm -25.55 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56488 GHz -26.19 dém -13.19 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62003 GHz -23.61 dBm -13.61 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56895 GHz -22.76 d&m -12.76 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62132 GHz -21.88 dBm -11.88 d&
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -24.67 dBm -14.67 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62500 GHz 55,50 dBm Z12.50 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57880 GHz 4.28 dBm -25.72 dB 2.630 GHz 2.645 GHz 1,000 MHz 5.63045 GHz 32,34 dbm ~7.34 dB
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2.545 GHz 2.560 GHz 1.000 MHz 2.56979 GHz -32.88 d8m -7.88 dB 2,610 GHz 2.620 GHz 100.000 kHz 261863 GHz 4.52 dBm -25.48 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56472 GHz -26.23 dém -13.23 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -23.00 dBm -13.00 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56869 GHz -22.99 dém -12.99 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62124 GHz -22.76 dBm -12.76 d&
2.560 GHz 2.570 GHz 200.000 kHz 2.56992 GHz -24.46 dBm -14.46 dB 5 655 GHe 3,630 GH2 1.000 M2 2.69504 GHz 55,96 dBm 12,96 dB
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2546 GHz £.500 GHz 1.000 MHz 2.56942 GHz =35,40 dbm -i0.40 db 2,610 GHz 2.620 GHz 100.000 kHz 261571 GHz 2.39 dém -27.61 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56492 GHz -26.58 dBm -13.58 dB 2.620 GHz 2.621 GHz 200.000 kHz 262001 GHz -25.15 dBm -15.15 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -22.97 dém -12.97 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62138 GHz -22.78 dem -12.78 d&
2.569 GHz 2.570 GHz 200,000 kHz 2.56996 GHz -25,25 dBm -15.25 dB 5 655 GHe 3,630 GH2 1.000 M2 2.69501 GHz 26,73 dBm 1373 ds
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2.545 GHz 2.555 GHz 1.000 MHz 255451 GHz -35.11 dBm -10.11 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.61789 GHz 3.64 dBm -26.36 dB
2.555 GHz 2.565 GHz 1.000 MHz 2,55829 GHz -28.90 dém -15.90 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62010 GHz -25.25 dBm -15.25 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56891 GHz -25.87 d&m -15.87 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -25.04 dBm -15.04 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.57000 GHz -26.77 dBm -16.77 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.63207 GHz 257 24 dBm C14.24 dB
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2.545 GHz 2.555 GHz 1.000 MHz 2.55429 GHz -35.09 dBm -10.09 d& 2.605 GHz 2.620 GHz 100.000 kHz 2.61793 GHz 2.62 dBm -27.38 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56488 GHz -27.03 dém -14.03 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62002 GHz -25.42 dBm -15.42 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56861 GHz -25.08 d&m -15.08 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62148 GHz -24.36 dBm -14.36 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56958 GHz -24.99 dBm -14.99 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62566 GHz 56,54 dBm Z13.54 dB
2,570 GHz 2.585 GHz 100,000 kHz 2.58386 GHz 2.61 dBm -27.39 dB 2.635 GHz 2.645 GHz 1,000 MHz 5.63501 GHz ~34.25 dbm ~9.22 dB
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2546 GHz £.555 GHz 1.000 MHz 2.56492 GHz 35,01 dBm -i0.01 dB 2,605 GHz 2.620 GHz 100.000 kHz 261793 GHz 2.86 dBm -27.14 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56475 GHz -26.83 dm -13.83 dB 2.620 GHz 2.621 GHz 300.000 kHz 2,62003 GHz -25.72 dBm -15.72 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -24.35 dBm -14.35 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62125 GHz -23.69 dem -13.69 d&
2.569 GHz 2.570 GHz 300,000 kHz 2.56996 GHz -26,15 dBm -16.15 dBb 5 655 GHe 3 635 GH2 1.000 M2 2.69514 GHz 56,19 dBm 131908
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2546 GHz £.555 GHz 1.000 MHz 2.56428 GHz 36,81 dbm -il.81dB 2,605 GHz 2.620 GHz 100.000 kHz 261796 GHz 0.61 dBm -29.39 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56485 GHz -26.88 dBm -13.88 db 2.620 GHz 2.621 GHz 300.000 kHz 2.62003 GHz -26.50 dBm -16.50 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56856 GHz -24.46 dBm -14.46 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -23.76 dBm -13.76 d&
2.569 GHz 2.570 GHz 300,000 kHz 2.56957 GHz -26,86 dBm -16.86 dB 5 655 GHe 3 635 GH2 1.000 M2 2.69540 GHz 6.85 dBm 1385 a8
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2546 GHz £.550 GHz 1.000 MHz 2.54983 GHz 36,23 dém Zi1.23 dB 2,600 GHz 2.620 GHz 100.000 kHz 261351 GHz 2.47 dBm -27.53 db
2.550 GHz 2.565 GHz 1.000 MHz 2.55404 GHz -29.81 dBm -16.81 db 2.620 GHz 2.621 GHz 500.000 kHz 2.62029 GHz -23.32 dBm -13.32 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56839 GHz -27.15 dém -17.15 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62122 GHz -25.56 dBm -15.56 d&
2.569 GHz 2.570 GHz 500,000 kHz 2.56996 GHz -26,35 dBm -16.35 dB 5 655 GHe 3 640 GH2 1.000 M2 2.69548 GHz 58,63 dBm Jice3 B
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2.545 GHz 2.550 GHz 1.000 MHz 2.54986 GHz -35.83 dBm -10.83 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61820 GHz 1.95 dBm -28.05 db
2.550 GHz 2.565 GHz 1.000 MHz 256428 GHz -27.81 dBm -14.61 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62062 GHz -23.88 dBm -13.88 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56860 GHz -25.96 dBm -15.96 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62110 GHz -25.36 dbm -15.36 dB
2,569 GHz 2.570 GHz 500,000 kHz 2.56950 GHz -26.07 dBm -16.07 dB 2.625 GHz 2.640 GHz 1,000 MHz 2.62542 GHz ~57.30 dBm ~14.30 dB
2,570 GHz 2.590 GHz 100,000 kHz 2.58801 GHz 1.55 dBm -28.45 dB 2.640 GHz 2.645 GHz 1,000 MHz 2.64021 GHz 35.00 dbm -10.00 dB
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2546 GHz £.550 GHz 1.000 MHz 2.54982 GHz =35,75 dbm -i0.78 dB 2,600 GHz 2.620 GHz 100.000 kHz 261799 GHz 1.71 dém -28.29 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56485 GHz -27.80 dBm -14.80 db 2.620 GHz 2.621 GHz 500.000 kHz 2.62000 GHz -22.75 dBm -12.75 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56882 GHz -25.68 dBm -15.68 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -25.50 dBm -15.50 d8
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